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GUIDELINES FOR THE PHARMACOLOGICAL MANAGEMENT OF PSYCHIATRIC EMERGENCIES/BEHAVIOURAL DISTURBANCES USING RAPID TRANQUILLISATION (RT)  




The key messages the reader should note about this document are:
1.   It contains the medication options for rapid tranquillisation
2.   It contains the monitoring requirements post rapid tranquillisation
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1. THE PROCEDURE

This document was developed to provide guidance on the use of medication to treat disturbed or aggressive patients who need to be calmed. This document is based on the best evidence available at the current time and its purpose is to aid the safe use and monitoring of the medication used for rapid tranquillisation (RT). Rapid tranquillisation is a restrictive intervention.

It is a guideline and deviation from it can occur with advice from senior medics i.e. Consultant or Speciality Trainee. Examples of situations where deviation may be considered include:

· risk versus benefits analysis supports prescribing
· it has not been practical to do a physical exam since admission
· it has not been practical to do blood investigations since admission
· it has not been practical to do an ECG since admission
· benefits outweigh risks even in service users naïve to psychotropic medications.

If deviating from this guideline there must be evidence of a robust attempt at physically monitoring health parameters after administration of medication and Visual A-E as a minimum when physical observations cannot be safely obtained.



	
	 




















1.1 PHARMACOLOGICAL MANAGEMENT OF PSYCHIATRIC EMERGENCIES/BEHAVIOURAL EMERGENCIES USING RAPID TRANQUILLLISATION (RT) FOR ADULTS (18-65 YEARS OLD) WHO ARE IN GOOD PHYSICAL HEALTH (NOT TO BE USED FOR PATIENTS WITH DEMENTIA)
When all non-medication strategies for de-escalation have been attempted and it is decided that a patient requires medication for rapid tranquillisation


 Check MEWS score and/or refer to previous physical examinations/mental health act status/advanced decisions/statements where available in the patient notes. Review medication already received in last 24 hours. 






 Offer oral therapy e.g. lorazepam 1mg or promethazine 25mg +/- antipsychotic (e.g.olanzapine 10mg, risperidone 1-2mg, aripiprazole 10mg, haloperidol 5mg, quetiapine 50mg). Liquids or orodispersible preparations may aid administration2 If IM medication required go straight to next section.

Note
Leave the following gap between doses:
· Lorazepam, haloperidol- 1 hr
· Promethazine, olanzapine, aripiprazole - 2 hrs
Give IM haloperidol 5mg +/- IM promethazine 25-50mg 
Give IM haloperidol 5mg +/- IM lorazepam 1mg
If combination required due to severity of presentation
Give IM aripiprazole 9.75mg (1.3ml) 
Give IM promethazine 25-50mg
Give IM Olanzapine 5-10mg (no lorazepam/promethazine within 1 hr) 
Give IM lorazepam 1-2 mg
If single drug required
If no response after giving one of the above options call the higher trainee, consultant or an appropriate senior colleague
 Does not work or patient refuses then one of the following options can be used. If antipsychotic naïve use half the dose below initially.


NOTES:
1. If deviating from this guideline document reasons for decision
2. Smaller doses are indicated with patients who have altered metabolism, pre-existing physical health problems, low weight, learning disabilities or showing signs of physical ill health
3. Consideration of risk and other therapeutic options should be made at all times
4. if the patient’s response to medication in an emergency is known, it may be advisable to give what has worked before
5. If in doubt, please seek help and guidance from a senior colleague or consultant at any time
6. If giving haloperidol, antimuscarinic medication must be immediately available e.g. IM procyclidine 5mg three times a day when required
7. IM and oral routes must be prescribed separately 
8. Medicines given by oral route may take longer than 60mins to work, IM route may take 15-45 mins
9. Zuclopenthixol acetate (Acuphase®) should only be prescribed after consultation with higher trainee or consultant. See advice regarding zuclopenthixol acetate in section 1.2.6
10. If a patient is on a drug that inhibits cytochrome P450 2D6 (e.g. paroxetine/fluoxetine) or cytochrome P450 3A4 (e.g. erythromycin, fluconazole, itraconazole) then halve the dose of aripiprazole i.e. give 5.25mg (0.7ml) rather than 9.75mg. If a patient is taking a drug that induces cytochrome P450 2D6 or 3A4 (e.g. carbamazepine, rifampicin) then you will need to increase the dose of aripiprazole i.e. give 15mg (2ml) rather than 9.75mg.
11. Do not give benzodiazepines (e.g. Lorazepam) or promethazine within 1 hour of IM olanzapine
12. Max 3 doses of olanzapine or aripiprazole in 24 hours
13. Promethazine can be used if lorazepam not appropriate
14. Is treatment covered by a valid form T2/T3/section 62 or if not under mental health act then the mental capacity act rules will need to be considered 
15.  See appendix A for use of flumazenil
16. A physical examination including blood tests and ECG may not have been carried out previously. Assess patient and their medical history e.g. do they have any history of cardiac or respiratory problems. The benefit of giving medication needs to be considered along with the risks to patient/staff if it isn’t given. An ECG and blood tests/full physical examination can be carried out at a later date if the benefit of giving medication is greater than the risks of not giving it.
17. Please note haloperidol is contra-indicated with other antipsychotics















1.2	Description of Procedure/Process
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Monitoring of patient after administration of medication for rapid tranquillisation
· Oral medication – complete MEWS on LYPFT physical health observation booklet only if patient becomes unwell or the multidisciplinary team decide it is required e.g. if patient has significant medical co-morbidities
· Intramuscular medication – complete MEWS on LYPFT physical health observation booklet every 15 minutes for 60 minutes then every 15 minutes until the patient is ambulatory. The patient should be monitored for at least 60 minutes after IM medication is administered.
If the physical health monitoring can’t be completed the reason for this should be documented in the patient’s notes at each time period along with the current observed state of the patient using the Visual A-E Assessment Tool to assess and record the patient’s status. The monitoring levels can be increased based on the assessment of the MEWS score/physical observations. – see example monitoring form appendix B 
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PHARMACOLOGICAL MANAGEMENT OF PSYCHIATRIC EMERGENCIES/BEHAVIOURAL EMERGENCIES USING RAPID TRANQUILLLISATION (RT) FOR OLDER ADULTS (>65 YEARS OLD) AND ADULTS WHO MAY BE VULNERABLE TO THE ACUTE PHYSICAL HEALTH EFFECTS OF PSYCHOTROPIC MEDICATION OR HAVE IMPAIRED DRUG METABOLISM.
When all non medication strategies for de-escalation have been attempted and it is decided that a patient requires medication for rapid tranquillisation



Check MEWS score and/or refer to previous physical examinations/mental health act status/advanced decisions/statements where available in the patient notes. Review medication already received in last 24 hours. 
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Does the patient have a diagnosis of dementia?


				Yes					NoOral lorazepam and/or low dose antipsychotic (e.g. haloperidol 0.5-1mg, olanzapine 2.5mg, quetiapine 25mg, aripiprazole 5mg, risperidone 0.5mg). If IM medication required go to next section.


Offer oral lorazepam 500 micrograms.  If IM medication required go to next section.



Does not work or patient refuses
 Does not work or patient refuses


Give IM lorazepam 500 micrograms 

If combination required due to severity of presentation

If single drug required 



	Note
Leave the following gap between doses:
· Lorazepam, haloperidol- 1 hr
· Promethazine, olanzapine, aripiprazole - 2 hrs
IM lorazepam 500 micrograms,
IM olanzapine 2.5-5mg (no lorazepam/promethazine within 1hr) 
If no response after giving one of the above options call the higher trainee, consultant or an appropriate senior colleague


IM lorazepam 500micrograms or promethazine 12.5mg and 
IM haloperidol 0.5-1mg
Give IM promethazine 12.5-25mg
IM aripiprazole 5.25mg (0.7ml)







NOTES:
1 If deviating from this guideline please document reasons for decision
2 Smaller doses are indicated with patients who have altered metabolism, pre-existing physical health problems, low weight, learning disabilities or showing signs of physical ill health/frailty of patient.
3 Consideration of risk and other therapeutic options should be made at all times
4 if the patient’s response to medication in an emergency is known, it may be advisable to give what has worked before
5 If in doubt, please seek help and guidance from a senior colleague or consultant at any time
6 If giving haloperidol, antimuscarinic medication must be immediately available IM procyclidine 2.5mg three times a day when required
7 IM and oral routes must be prescribed separately indicating that the IM route is to be used as second line response if the oral route is refused or not indicated.
8 Medicines given by oral route may take 45-60mins to work, IM route may take 15-45 mins
9 Zuclopenthixol acetate (Acuphase®) should only be prescribed after consultation with higher trainee or consultant. See advice regarding zuclopenthixol acetate in section 1.2.6
10 If a patient is on a drug that inhibits cytochrome P450 2D6 (e.g. paroxetine/fluoxetine) or cytochrome P450 3A4 (e.g. erythromycin, fluconazole, itraconazole) then halve the dose of aripiprazole i.e. give 3mg (0.4ml) rather than 5.25mg. If a patient is taking a drug that induces cytochrome P450 2D6 or 3A4 (e.g. carbamazepine, rifampicin) then you will need to increase the dose of aripiprazole i.e. give 9.75mg (1.3ml) rather than 5.25mg.
11 Do not give benzodiazepines (e.g. lorazepam) or promethazine within 1 hour of IM olanzapine
12 Max 3 doses of olanzapine or aripiprazole in 24 hours
13 Promethazine can be used if lorazepam isn’t appropriate
14 Is treatment covered by a valid form T2/T3/section 62 or if not under mental health act then the mental capacity act rules will need to be considered (see pg 14 of full guidance for more info)
15 See appendix A for use of flumazenil
16 A physical examination including blood tests and ECG may not have been carried out previously. Assess patient and their medical history e.g. do they have any history of cardiac or respiratory problems. The benefit of giving medication needs to be considered along with the risks to patient/staff if it isn’t given. An ECG and blood tests/full physical examination can be carried out at a later date if the benefit of giving medication is greater
17 Please note haloperidol is contra-indicated with other antipsychotics



Monitoring of patient after administration of medication for rapid tranquillisation
· Oral medication – complete MEWS on LYPFT physical health observation booklet only if patient becomes unwell or the multidisciplinary team decide it is required e.g. if patient has significant medical co-morbidities
· Intramuscular medication – complete MEWS on LYPFT physical health observation booklet every 15 minutes for 60 minutes then every 15  minutes until the patient is ambulatory. The patient should be monitored for at least 60 minutes after IM medication is administered.
If the physical health monitoring can’t be completed the reason for this should be documented in the patient’s notes at each time period along with the current observed state of the patient using the Visual A-E Assessment Tool to assess and record the patient’s status. The monitoring levels can be increased based on the assessment of the MEWS score/physical observations. – see appendix B for example monitoring form

PHARMACOLOGICAL MANAGEMENT OF PSYCHIATRIC EMERGENCIES/BEHAVIOURAL EMERGENCIES USING RAPID TRANQUILLLISATION (RT) FOR PATIENTS ON THE CAMHS INPATIENT UNITS AGED BETWEEN 12 - 18 YEARS
	STEP 1
	De-escalation techniques, talking down, distraction, time out, additional staff and space to be thought about first 
Consult with senior colleagues especially if thinking about need for restraint, use of intensive suite or transfer to PICU 

	STEP 2
offer
Oral
 treatment
	Before starting any oral medication as part of rapid tranquillisation:
· MUST check drug chart, allergy status & medical history incl. baseline admission ECG. Physical examination if possible/appropriate. If not already available, obtain urgent U&Es + ECG when practical. Check mental health act/advanced decisions/statements where available in the patient notes.

	
	Box 2A.  Non-Psychotic or 
unknown illness or antipsychotic naive
	Box 2B. Known Psychotic illness,  antipsychotic                  Additional Information
prescribed regularly or known history of
 antipsychotic use

	
	Lorazepam  500micrograms – 1000micrograms (30-40kg), 1mg  (> 40kg) OR
Promethazine 20 – 25mg (30-40kg), 25 – 50mg (> 40kg)
Repeat if unsuccessful after 1 hour or alternatively use IM route if clinically indicated and patient consenting. If not consenting discuss with senior colleague.


	Lorazepam OR Promethazine as in Box 2A. 
AND/OR either of:
Risperidone 250-500micrograms (30-40kg), 500-1000micrograms (> 40kg) OR
Aripiprazole 2 - 5mg (no weight guidance)
Olanzapine 2.5 – 5mg (30-40kg), 5 – 10mg (> 40kg) 
Repeat up to twice more if unsuccessful at 60 minute intervals or alternatively use I/M route if clinically indicated and patient consenting. If not consenting discuss with senior colleague. Consider use of Procyclidine Orally 2.5mg tds if necessary
	 MAXIMUM DOSES in 24 HOURS: 

Lorazepam: 4mg PO/IM
Promethazine: 50mg PO/ IM
Olanzapine: 20mg PO, 
Aripiprazole: 10mg PO/ IM
Procyclidine: 7.5mg PO; 10mg IM (may take 30 mins for effect after single dose)
Risperidone:  4mg/day
NB Ensure PO and IM doses are summed.

	STEP 3
Consider
IM
treatment

	Before starting any IM medication discuss with appropriate senior staff.
Consider IM treatment only if oral medication unsuccessful, oral route inappropriate, patient refuses oral medication or level of disturbance precludes safe/effective oral administration. Check patient’s legal status (Mental Health Act, Mental Capacity Act)

	
	
Box 3A.  Antipsychotic Naive or Medication Unknown: select one of the drugs below:

Lorazepam 500-1000micrograms (30-40kg), 1mg (> 40kg) 
OR
Promethazine 12.5 – 25mg (30-40kg), 25 – 50mg (> 40kg)
(If no response after 1 hr, reassess and repeat if necessary)
If repeated and still no response after another 1 hour reassess and follow Box 3B if necessary.
	Box 3B. Young Person already on Antipsychotics or has florid psychotic symptoms: select from the list below
Aripiprazole 5.25-9.75mg or 
OR
Promethazine or Lorazepam in doses as in Box 3A, 
OR
Olanzapine 2.5-10mg (remember not to be given within 1 hour of a benzodiazepine
	 *If no response after 2 hrs, reassess and repeat if necessary) GIVE I/M Procyclidine if EPSE occurs.

*Seek advice from a senior colleague if no response in any cycle
 
MAXIMUM DOSES in 24 HOURS (BNF for Children >12 years): 
Lorazepam: 4mg PO/IM, Promethazine: 50mg PO/ IM
Olanzapine: 20mg PO, Aripiprazole 10mg PO/ IM
Procyclidine: 7.5mg PO; 10mg IM (may take 30 mins for effect after single dose)  
Procyclidine: 7.5mg PO; 10mg IM (may take 30 mins for effect after single dose)  
NB Ensure PO and IM doses are summed.

	
	Flumazenil may be required for the reversal of the central sedative effects of Lorazepam if respiratory rate falls below 10 breaths per minute. Give by intravenous injection over 15 seconds 10micrograms/kg (max 200micrograms), repeat at 1-minute intervals if required; Max. total dose of 50 micrograms/kg (max 1000micrograms).

	STEP 4
	If poor response, contact CAMHS’ Consultant for advice. (If Consultant not available please contact higher trainee or appropriate senior staff).




Monitoring of patient after administration of medication for rapid tranquillisation
· Oral medication – complete MEWS on LYPFT physical health observation booklet: Every 30 mins after PO medication and Every 15 mins after IM medication. CONTINUE UNTIL PATIENT IS AMBULATORY.  
· Intramuscular medication – complete MEWS on LYPFT physical health observation bookletevery 15 minutes for 60 minutes then every 15  minutes until the patient is ambulatory. The patient should be monitored for at least 60 minutes after IM medication is administered.
If the physical health monitoring can’t be completed the reason for this should be documented in the patient’s notes at each time period along with the current observed state of the patient using the Visual A-E Assessment Tool to assess and record the patient’s status. The monitoring levels can be increased based on the assessment of the MEWS score/physical observations. – see appendix B for monitoring forms














1.2 GUIDELINES FOR RAPID TRANQUILLISATON

1.2.1	Introduction

Leeds and York Partnership NHS Foundation Trust (LYPFT) are committed to providing a safe and therapeutic culture for all people who come into contact with our service. As such, it is important to recognise standards of good practice in preventing and managing incidents which cause harm, hurt or injury through aggressive, violent or potentially violent behaviour.

Through promoting the important of Positive and Safe (PaS) care individuals with behaviour that challenges should all be identified, risk assessed and have up to date and regularly reviewed PaS care/ PBS plans. Such plans ensure the provision of person centred, pro-active strategies and de-escalation techniques intended to minimise distress, prevent behaviour escalating and reduce reliance on restrictive interventions.

However, it is recognised that despite pro-active, preventative strategies severe behavioural disturbances, where there is an imminent risk of harm, will occasionally occur. At these times it may be necessary to utilise restrictive intervention, including raid tranquillisation to maintain safety and contain the high risk behaviour.

Rapid tranquillisation (RT) is defined as;  

	“The use of medication to calm or lightly sedate an individual to reduce the risk of harm to self or others and to reduce agitation and aggression” (MH Act Code of Practice, DoH 2015).

It aims to quickly control extreme agitation, aggression and potential violent behaviour that put the individual or those around them at risk of harm.  The intention is to treat the person in order to minimise the risk without the person losing consciousness. 

Rapid tranquillisation falls in to a category of management strategy termed ‘Restrictive Interventions’ and, as such, its use should only to be considered once de-escalation and other strategies have failed to calm the service user. The use of RT must be a reasonable and proportionate response to the risk posed by the service user and to the service user. 

Restrictive interventions are defined as:

(1) ‘Planned or reactive acts on the part of other person(s) that restrict an individual’s movement, liberty and/or freedom to act independently in order to:
- take immediate control of a dangerous situation where there is a real possibility of harm to the person or others if no action is undertaken;
And
(2) End or reduce significantly the danger to the person or others;
And
(3) Contain or limit the person’s freedom’

It is worth noting that very occasionally PRN medication may meet the definition of a restrictive intervention.

Psychiatric emergencies/behavioural disturbances must always be given the same priority as any other medical emergency.  Serious medical consequences can result from no action or inappropriate action. Staff should be familiar with the use and dangers of rapid tranquillisation, as indicated in this guideline. Staff must be familiar with the Trust’s Resuscitation Procedures.

Where medication is given for rapid tranquillisation there must be a LYPFT Emergency Grab Bag with automated external defibrillator and oxygen and staff trained and up to date in Resuscitation Council UK’s Life Support Course or the in house Essential Life Support training. IM medication for rapid tranquillisation must only be given where trained staff and equipment for resuscitation available.


1.2.2	Prescribing Medication which may be used for Rapid Tranquillisation

Before assessing the risk of violence or aggression:
· Take into account previous violent or aggressive episodes because these are associated with an increased risk of future violence and aggression.
· Do not make negative assumptions based on culture, religion or ethnicity. 
· Recognise that unfamiliar cultural practices and customs could be misinterpreted as being aggressive. 
· Ensure that the risk assessment will be objective and take into account the degree to which the perceived risk can be verified.
· When prescribing p.r.n. (when required) medication as part of a strategy to de‑escalate or prevent situations that may lead to violence and aggression:
· do not prescribe p.r.n. medication routinely or automatically on admission. If the service user is likely to need medication for rapid tranquillisation then a one-off stat dose should be prescribed or if the service user is likely to be disturbed over a more prolonged period a time-limited p.r.n. prescription with a maximum limit of 3 days. A review of the service user should occur before any further rapid tranquillisation/p.r.n. medication is prescribed i.e. response to and side effects of the medication. This should be documented in the service user’s patient record.
· ensure there is clarity about the rationale and circumstances in which p.r.n. medication may be used and that these are included in the care plan including putting the indication and route of administration. If prescribing for IM administration include appropriate injection site on the prescription taking full account of the need to avoid prone restraint.
· The multidisciplinary team should review p.r.n. medication at least once a week and, if p.r.n. medication is to be continued, the rationale for its continuation should be included in the review. If p.r.n. medication has not been used since the last review, consider stopping it.
· Involve service users in all decisions about their care and treatment, and develop care and risk management plans jointly with them. If a service user is unable or unwilling to participate, offer them the opportunity to review and revise the plans as soon as they are able or willing and, if they agree, involve their carer.
· When a service user receives medication for rapid tranquillisation a debrief should take place within 48 hours involving a doctor and nurse to identify and address any physical harm to service users or staff, ongoing risks, effect of the medication and the emotional impact on service users and staff, including witnesses.


  1.2.3 Post incident management  of Rapid Tranquillisation

	 All incidents of rapid tranquillisation must be reported to risk management without delay, in line  with the Trust Incident Reporting procedures.

		Following rapid tranquillisation a post incident review should take place, as soon as possible. This must involve a doctor and regisitered nurse to identify and address any physical harm to service users or staff, ongoing risks, effect of the medication. Consideration should be given to the antecedence of the incident, the behaviour which lead to rapid tranquillisation being deemed necessary and any other care/treatment actions and outcomes.  Care plans, risk assessment tools and treatment plans must be reviewed and emended, as necessary, to reflect lessons learnt from reviewing the incident.


	Rapid tranquillisation can be a traumatic experience. Staff should take every opportunity as soon as possible, and within 48 hours,  to discuss with, and support, the service user following such an event. The intention is to help people who use our services and staff to identify and understand what lead up to the incident, what could have been done differently and how the intervention has effected the individual involved. This should influence future interventions and will help identify changes to care plans to help avoid similar incidents reoccurring. Service users should, wherever possible, be given the opportunity to record their own account of the experience of rapid tranquilisation in their notes. 

	Consideration of sensitively informing the carer and/or relatives must be given, unless the service user doesn’t give permission for this to happen.

	All incidents involving medication (oral or intramuscular) for rapid tranquillisation should be documented on a DATIX form. The flowchart in appendix C should aid a decision whether oral when required medication is classed as rapid tranquillisation.

1.2.4	Antipsychotics and dementia

The balance between benefits and risks of antipsychotics in the elderly especially if they have dementia must be considered. Antipsychotics are associated with an increase in mortality, stroke and transient ischaemic attack in elderly patients with dementia. The only antipsychotic with a license for use in dementia is risperidone for use for up to 6 weeks if non-pharmacological options fail in the treatment of persistent aggression in Alzheimer’s dementia.

	
1.2.5	Mental Health Act/Mental Capacity Act and Rapid Tranquillisation

	The Mental Health/Mental Capacity Act status of the service user must be considered before medication is administered for rapid tranquillisation. If the patient is detained under the Mental Health Act and outside of the three month rule and:

· the treatment is not specified on a form T3

 Or

· the service user has a form T2 and is refusing and/or lacks capacity to agree to the treatment.

then a section 62 form must be completed in order for it to be given. (Refer to procedure MHL-0007).

Patients subject to a community treatment order (CTO) may only be given treatment for their mental health on recall to hospital if the treatment is specified on a CT011 or CTO12 or if a section 62 form is completed. (Refer to procedure MHL-0002). Please note if the patient has been on the CTO less than one month or under the mental health act for less than 3 months then a CTO11/12/section 62 form is not required.

If the patient is informal then have the provisions of the mental capacity must be considered and documented:

· if the service user has capacity and is refusing the treatment the Mental Health Act 1983 would have to be considered.

· if the service user lacks capacity to understand the treatment then the treatment may be given on the basis of a capacity assessment and a best interest decision. This must be clearly documented in the case notes. (Refer to procedure MHL-0010).

· if the service user lacks capacity to understand the treatment and is refusing or appears to be objecting in the manner of their behaviour then it is likely that authorisation for treatment is beyond the scope of the MCA. The Mental Health Act 1983 would have to be considered.

· If the use of rapid tranquilisation severely restricts the liberty of the service user then consideration must be given to the Deprivation of Liberty Safeguards (Refer to procedure MHL-0010). If a deprivation of liberty is indicated then the Mental Health Act 1983 may have to be considered.

See rapid tranquillisation flowcharts for advice on prescribing medication for rapid tranquillisation and the monitoring required after it has been administered).




1.2.6	Zuclopenthixol Acetate (Clopixol Acuphase) 

	Zuclopenthixol acetate is not recommended for rapid tranquillisation due to its slow onset and long duration of action. It should only be prescribed following discussion with the consultant or an appropriate senior colleague. However, zuclopenthixol acetate injection (50-150mg IM, DO NOT REPEAT WITHIN 24 HOURS, maximum of 400mg and 4 injections in a 2 week period) may be considered as an option when:
· it is clearly expected that the patient will be disturbed/violent over an extended period of time
· the patient has a past history of good and timely response to zuclopenthixol acetate injection
· the patient has a past history of repeated parenteral administration
· an advance directive has been made indicating this as the treatment of choice

It should never be administered to patients without any previous exposure to antipsychotic medication. Due to its prolonged duration of action (peak effect after 24-40 hours, effects last up to 72 hours) physical monitoring of the patient must continue for at least 24 hours after the administration of zuclopenthixol acetate. The BNF (www.medicinescomplete.com ) and SPC (http://www.medicines.org.uk ) should be consulted regarding its use.  If it used please complete the monitoring form in Appendix B.

For zuclopenthixol acetate (Acuphase) please do MEWS on LYPFT physical health observation booklet every 15 mins for 120 mins then hourly between 2-8 hours then 4 hourly thereafter for the first 24 hours


1.2.7 Training
            All medical and nursing staff are trained in Immediate Life Support annually and other staff with face to face contact with service users are trained in Essential Life Support annually. Clinical staff based on inpatient wards are trained in physical interventions with breakaway skills at least every 15 months, other staff with face to face contact with service users are trained in breakaway skills at least every 18 months. All professionally registered staff are trained on the mental health act, mental capacity act and deprivation of liberty safeguards at least every two years. All professionally registered staff involved in direct clinical care have to do clinical risk management training every 3 years. There is a 1-day classroom based safer care in psychiatry course offered in the Trust every two months which covers dealing with an agitated patient/injection sites/rapid tranquillisation medicines.  There is a rapid tranquillisation e-learning course on the Trust eLearning platform. All inpatient nurses complete this every 2 years and core trainee and speciality trainee medics have to complete the Trust elearning or Royal College of Psychiatry rapid tranquillisation elearning every year. Consultants have the option to do the Trust elearning or Royal College of Psychiatry rapid tranquillisation elearning as part of there CPD. Pharmacists and pharmacy technicans need to complete the Trust learning on rapid tranquillisation every 2 years. Classroom based training on rapid tranquillisation is offered on inpatient sites throughout the year by pharmacy. 

2	Appendices
(or the link to the relevant document(s) on Staffnet)
Relevant procedures linked to this document
MM-0004 Medicines Code http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Medicines%20Management/MM-0004.docx 
MHL-0002 Community Treatment Order http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Mental%20Health%20Legislation/MHL-0002.docx 
MHL-0007 Protocol for Section 58 of the Mental Health Act 1983 
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Mental%20Health%20Legislation/MHL-0007.docx 
Procedure for Advance Decisions and Advance Statements
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Mental%20Health%20Legislation/MHL-0008.docx 
Mental Capacity Act 2005 Protocol
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Mental%20Health%20Legislation/MHL-0010.docx 
Deprivation of Liberty Safeguards Protocol
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Mental%20Health%20Legislation/MHL-0005.docx 
C-0021 Procedure and Guidance on the Therapeutic Management of Challenging and Violent Behaviour  
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Clinical/C-0021.docx 
C-0036 Resuscitation & Physical Health Emergencies Procedure http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Clinical/C-0036.docx 
HR-0015 Compulsory Training Procedure
http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Workforce%20(HR)/HR-0015.docx 
MEWS chart http://staffnet/projects/Initiatives/resuscitation/Document%20Library/MEWS/MEWS%20Documentation%20Sheet%20V%203.docx 
The positive and safe support for people who may present with behaviour that challenges procedure http://staffnet/pnp/Policies%20and%20Procedures/Document%20Library/Clinical/C-0021.docx 
Visual A-E assessment form http://staffnet/projects/Initiatives/PersonalSafety/Documents/Visual%20Assessment%201.1.pdf#search=visual%20A%2DE 










Appendix A
Respiratory Depression following Rapid Tranquilisation using Benzodiazepines

Step 1 – call (9) 999

Step 2 – perform ILS or rescue breaths with high flow oxygen

Step 3 – Consider Flumazenil with caution, it is available (in the emergency drug box) for medical staff but only those who, in their professional opinion are competent to use it safely. There is no expectation for other medical staff of any grade or any other clinician to use it. There are risks associated with the use of flumazenil (see below); it should only be used in life threatening situations.

Flumazenil Information

Indication for use	Benzodiazepine-induced (e.g. lorazepam, diazepam) respiratory depression i.e. respiration rate falls to less than 10 breaths/ minute. Flumazenil reverses the central sedative effects of benzodiazepines.

Available as	2 ampoules of 500microgram flumazenil / 5ml ampoules i.e. 100micrograms of flumazenil per 1ml.

Route of admin	Slow (give over 15 seconds) intravenous injection, undiluted or diluted (in 0.9% saline, 5% dextrose or Lactated Ringers solution)

Adult Dose		Initial dose 200micrograms (2ml) intravenously over 15 seconds.
(including elderly)	Subsequent doses (indicated if desired level of consciousness not obtained within 60 seconds), 100micrograms (1ml) over 10 seconds,
repeated at 60-second intervals when necessary, to a maximum of 1mg (1000micrograms) in 24 hours i.e. initial dose plus 8 ‘subsequent doses’.
Usual dose 300-600micrograms. Administration is only a temporary measure and urgent medical support must be sought as soon as possible i.e. only use whilst awaiting ambulance.

Contraindications	Hypersensitivity to flumazenil, where benzodiazepines control a potentially life threatening condition, mixed intoxications with benzodiazepines and tricyclics/ tetracyclic antidepressants where autonomic, neurological or cardiovascular symptoms of tri/tetracyclic overdose are present.

Cautions for Use	Epilepsy (where benzodiazepines are used as anticonvulsants), head injuries (rapid reversal of benzodiazepine sedation may cause convulsions), hepatic impairment, long-term benzodiazepine use (may trigger withdrawal symptoms), breast feeding (avoid breastfeeding for 24 hours), history of panic disorders or anxious patients (risk of recurrence).

Important!	•The effects of flumazenil may wear off. Flumazenil has a shorter half-life than benzodiazepines and there is a risk that patients may become re-sedated.
                                   N.B When administering initial doses, the half-life of Flumazenil is between 4 and 11 minutes; after multiple doses i.e. at steady state the half-life can vary between 40 to 80 minutes.
• Respiratory rate monitoring must continue beyond initial recovery of respiration, until all possible central benzodiazepine effects have subsided.
• If significant improvement in respiratory function is not seen after repeated doses of flumazenil, a non-benzodiazepine aetiology must be assumed.

Side effects	Nausea/ vomiting, flushing, benzodiazepine withdrawal symptoms e.g. agitation, anxiety and fear, if wakening too rapid, panic attacks (in those with history).

The aim of this sheet is to provide basic information to facilitate the safe use of flumazenil in an emergency situation in LYPFT. Please refer to the products SPC or contact one of the pharmacy departments for more detailed information.

























Appendix B – Post Rapid Tranquillisation Observation forms
[image: ]This a sample copy – do not print. This is given as an example only. Always use an original paper version which will be available on the ward
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Appendix C – When is oral and/or PRN medication a restrictive intervention?

Is the oral medication being used to restrict an individual’s movement, liberty and/or freedom to act independently in order to: 
· take immediate control of a dangerous situation where there is a real possibility of harm to the person or others if no action is undertaken; and 
· end or reduce significantly the danger to the person or others; and 
contain or limit the person’s freedom for no longer than is necessary















                        Yes						No



Oral medication not classed as a restrictive intervention. No need to complete DATIX form.         
Complete DATIX form as oral medication classed as a restrictive intervention




























Appendix D –                    Rapid Tranquillisation in Patients with COVID

Patients with COVID-19 will be more at risk of respiratory and cardiovascular complications as well as having a rapid deterioration in their physical health. The following recommendations should be followed when using rapid tranquillisation in COVID positive patients:

1. Do NOT use zuclopenthixol acetate as it lasts 3 days in the body and the physical health of a patient with COVID can change markedly in that time period.
1. Benzodiazepines. Be careful when using lorazepam as covid patients can present from being asymptomatic to having severe respiratory problems. Consider using lower doses and dong more intensive monitoring of their physical health. Avoid all long acting benzodiazepines in covid positive patients e.g. diazepam, clonazepam, nitrazepam. Promethazine can be used if lorazepam isn’t thought appropriate as it may cause less respiratory depression.
1. Be careful with using haloperidol as it is more cardiotoxic than olanzapine or aripiprazole. There is evidence that people with COVID can develop cardiac damage. Therefore if an antipsychotic needs to be used in a COVID positive patient and a recent ECG isn’t available/symptoms suggestive of cardiac problems  olanzapine or aripiprazole should be used in preference to haloperidol.
1. Be aware that patients with COVID may need more intensive monitoring than recommended for other patients receiving rapid tranquillisation as there is uncertainty about how COVID patients will respond to rapid tranquillisation.  The current recommendations for a non COVID patient is MEWS every 15 mins for 60mins then every 15mins until ambulatory for anyone receiving IM medications for rapid tranquillisation. It is recommended to do MEWS every 15 mins for 60mins then every 15mins until ambulatory for all COVID positive patients receiving oral or IM medication for rapid tranquillisation.












  

3	IDENTIFICATION OF STAKEHOLDERS

The table below should be used as a summary.  List those involved in development, consultation, approval and ratification processes.

	Stakeholder
	Level of involvement

	Emma Oldham-Fox
	For comment

	Leeds care Group Inpatient clinical goverance group
	For comment

	Medicines Optimisation Group
	For approval

	Trust Policies and procedures group
	For ratification

	Covid update – physical health and covid group
	Approval

	Covid update – trustwide clinical governance group
	Ratification

	Covid update – senior pharmacists, adult/older adult/LD/forensic inpatient consultants
	For comment



4	REFERENCES, EVIDENCE BASE

NICE: Violence and aggression: short-term management in mental health, health and community settings NG10 May 2015
Taylor D et al. The Maudsley Prescribing Guidelines in Psychiatry. 13th ed.
Bazire S. Psychotorpic Drug Directory 2018.

5	ASSOCIATED DOCUMENTATION (if relevant)
	nil


6	STANDARDS/KEY PERFORMANCE INDICATORS (if relevant)

a) That post rapid tranquillisation observations are carried out 100% of the time
b) That the effects of medications used for rapid tranquillisation are recorded in the service users notes 100% of the time


7.	EQUALITY IMPACT 

The Trust has a duty under the Equality Act 2010 to have due regard to the need to eliminate unlawful discrimination, advance equality of opportunity and foster good relations between people from different groups. Consideration must be given to any potential impacts that the application of this policy/procedure  might have on these requirements and on the nine protected groups identified by the Act (age, disability, gender reassignment, marriage and civil partnership, pregnancy and maternity, race, religion and belief, gender and sexual orientation).

Declaration: The potential impacts on the application of this policy/procedure have been fully considered for all nine protected groups. Through this process I have not identified  any potential negative impacts for any of the nine protected groups.

Print name: Michael Dixon

Job title: Lead Pharmacist for R&D, Medicines Information

Date: 2.4.19

If any potential negative impacts are identified the Diversity Team must be contacted for advice and guidance: email; diversity.lypft@nhs.net. 

*delete as appropriate
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CHECKLIST 
To be completed and attached to any draft version of a procedural document when submitted to the appropriate group/committee to support its consideration and approval/ratification of the procedural document.  

This checklist is part of the working papers.  

	
	Title of document being newly created / reviewed:
	Yes / No/


	1.
	Title
	

	
	Is the title clear and unambiguous?
	Yes

	
	Is the procedural document in the correct format and style? 
	Yes

	2.
	Development Process
	

	
	Is there evidence of reasonable attempts to ensure relevant expertise has been used?
	Yes

	3.
	Content
	

	
	Is the Purpose of the document clear?
	Yes

	5.
	Approval
	

	
	Does the document identify which committee/group will approve it? 
	Yes

	6.
	Equality Impact Assessment
	

	
	Has the declaration been completed?
	Yes

	7.
	Review Date
	

	
	Is the review date identified?
	Yes

	
	Is the frequency of review identified and acceptable?
	Yes

	8.
	Overall Responsibility for the Document
	

	
	Is it clear who will be responsible for co-ordinating the dissemination, implementation and review of the document?
	Yes



	Name of the Chair of the Committee / Group approving

	If you are assured this document meets requirements and that it will provide an essential element in ensuring a safe and effective workforce, please sign and date below and forward to the chair of the committee/group where it will be ratified.

	Name
	Jane Riley
	Date
	15.05.19

	Name of the chair of the Group/Committee ratifying

	If you are assured that the group or committee approving this procedural document have fulfilled its obligation please sign and date it and return to the procedural document author who will ensure the document is disseminated and uploaded onto Staffnet.

	Name
	Cath Hill
	Date
	19.05.20
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